DB-10 ( 500 Watt)

E-MDO04 spare part list (A- FRAME)

A

SERIAL NO.|4# PART NAME Specification Qty. Amount
AO01 T S R Bearing 6200RS
A02 ek kgE spacer D14XP11X83
A03 T BRI rubber washer D28XD14X5
A04 T main frame
A05 ZEIRCERG CE plate
A06 HET rivet
A07 JoN s e e footrest pin ®8X35
A08 FF 145 footrest pin clip 2X25
A09 Ji g A A footrest spring, left
A10 Fe B footrest,left
A11 VR NE R bolt for side stand M10X35X1.25
A12 g E spacer for side stand D16XP10.2X20
A13 JSEEETA spring for side stand D13.5XP1.8X80
A14 T side stand
A15 Bt Rl lock nut M10X1.25
A16 TR R AR 2 rubber plug 22
A17 SR chain tensioner




A18 SRS S chain tensioner holder

A19 SRR T 0149 chain tensioner pin clip 2X25

A20 [ 47 W BE lock nut M8

A21 S flat washer ®8X16X1.5

A22 TR chain tensioner spring

A23 fg& spacer 8x12

A24 A T B footrest spring,right

A25 eyl footrest,right

A26 JGIE rear shock absorber ®9X140mm

A27 [ 7 W BE lock nut M8

A28 PR} bolt M8X40

A29 SRS SE, self-lock nut M10

A30 2% chain 25H176 links

A31 Ja X rear swing arm

A32 IR (5 XD flange bolt ( swing arm axle) M10%180
E-MDO04 spare part list (B- HANDLEBAR)

9 10 1

B 4
| N
-
s —— o=t SO |
i
i—
I
SERIAL NO.|4#R PART NAME Specification Qty. Amount

BO1 ERERE left rubber grip
B02 e A ] A left rubber grip holder
B03 JERHE left brake lever
B04 JE RN ZELL rear brake cable 1100X1250mm
B05 Fue handlebar
B06 FNZELZ G brake cable end cap
B0O7 IR ZE 2L front brake cable 850X1000mm
B08 AR right brake lever




B09/10/11

PO B, F2aVERED
N IR KTIT 6, TSR
B E

throttle ASSY.with electric volume

meter 24V and saftey switch

ON/OFF,spacer and right rubber grip

HBIT

spacer

EE it (&S

right rubber grip

E-MDO04 spare part list (C- FRONT FORK)

1 2 2
22
v
1% g
A
C ) ui}# 5
oo e y
” ...".;:, “\ A \.._\__‘ o 1 ‘.’ )
,e% ﬁ’ T | ;’T' '\ 15
34 5 6 7889 . 13 14 16 17 18 1% 20 21
10 12
SERIAL NO.|4# PART NAME Specification Qty. Amount

Cc02 WS, At fork foot cover, L&R
C03 RSS2 Front brake caliper
Cco7 TR Down splintage
Cco8 5 FAWERE lock nut M10X1.5
Cc12 iR upper splintage
C13 PGS fork cap
C14 FHRETFHI QRNIE) handlebar holder, pair
C15 SANFIERE Ol Sk A hex socket cap bolt M10X1.5X140
C16 ViVay;il: ¥4 hex socket cap bolt M10X35X1.5
C17 Fie L8 CHAIE Handlebar upper clamp, pair
C18 Shaviil: ¥4 hex socket cap bolt M8X25
C21 LTS (B ) key swith assy.
Cc22 eI B S A key swith holder plate
c23 WX, EHALE fork, L & R 525mm
Cco1 +E [ 2L iR 22 Philip's head screw M5X16
Co4 7S R 22 hex socket cap bolt M6X25
CO05 I spring washer 6
C06 5 AR RE lock nut M10X1.5
Cco09 Sk washer D10X20X1.5
C10 I spring washer ®10




C11 S washer ®10X20X1.5
C19 fg& spacer D11*P8*9
C20 7S R 22 hex socket cap bolt M8X30
C24 AR 28 40 brake cable holder
C25 sk B BT Philip's head screw M4X10
E-MDO04 spare part list (D- FRONT WHEEL)
5 3 5 9 10
2
N\
(=1 ]
N S—
LR g
SERIAL NO.|4#R PART NAME Specification Qty. Amount
D01 kL4 self-lock nut M12x1.25
D02 [{FESS wheel spacer L&R ®16x1.5%13, pair
D03 Tk Bearing 6001RS
D04 A G Tire 2.5-10" 2.50-10"
D05 S)iE Tube
Do6 AR, BEFETD front wheel rim 10"
D07 RN ESS Middle spacer of front wheel ®16x1.5x76
D08 RS 45 Brake disc 140%2
D09 WSR2 hex socket cap bolt M6x12
D10 PRtV BT kX D) front wheel axle M12x1.25x160

E-MDO04 spare part list (E- REAR WHEEL)




17

16

15 18

E |a - IR
- |—ﬁ
22 2|i20
SERIAL NO.|4#R PART NAME Specification Qty. Amount
EO01 VEZIEFT ks rear wheel axel M12x145
E02 WSR2 hex socket cap bolt M6X12
E03 J5 R 2 [ 52 rear brake caliper holder
EO4 SRR 75 rear brake caliper
EO05 SRR 2 rear brake disc
E06 Ja# EiLfRE wheel spacer,L DO16XP13X11
EO7 JRReE R, MOERL rear wheel rim 10"
E08 S)iE tube
E09 i tire 2.50-10 2.50-10"
E10 JE#e R afEE middle spacer of rear wheel D16XP13X81
E11 Tk rear wheel bearing 6001RS
E12 AR BN (P N1E) Sprocket cover(set) L&R,Pair
E13 R rear sprocket 25H 90 Teeth
E14 +E Sk b2 22 Philip's head screw M5X16
E15 WSR2 hex socket cap bolt M6X12
E16 e HILRE rear wheel spacer,R D16XP13X5
E17 i D12X24X1.5
E18 T chain adjuster D12X6X60
E19 H i B self-lock nut M12*1.25
E20 kLSS self-lock nut M6
E21 L D6
E22 T chain adjuster cover
E23 i D12X24X3

E-MDO04 spare part list (F- PLASTIC PARTS )




|

=]

F

SERIAL NO.|4# PART NAME Specification Qty. Amount
FO1 WRMERT A IR, HE front plastic cover R P.P
F03 WM AT A MIAR, front plastic cover L P.P
Fo4 PR, M seat
F05 R RE, At tail plastic cover P.P
Fo8 i az fuel tank P.P
FO7 JEti B, B rear plastic cover R P.P
F12 JE /R, R rear plastic cover R P.P
F13 F TR IR frame cover R ABS
F17 LTI R EERME frame cover L ABS
F14 L ZE AR motor cover L P.P
Fa27 HALA AR motor cover R P.P
F19 FEL ML AR (R4 A motor cover BOTTOM P.P
F20 IESHEYT front mudguard P.P
F24 5 hg R number plate P.P
F31 i chain cover ABS
F16 IR CHFHRD 3 speed switch with key,complete kit
F23 70 HL R4 charging port with cap
F02 + ik Philip's head screw M6X12
F06 SPav: PN B hex socket cap bolt M6X16
F09 yipiEgSA non-slip nut M6
F10 SPav: PN B hex socket cap bolt M6X16
F11 SPav: PN B hex socket cap bolt M6X16
F15 Sy UV ES hex socket cap bolt M6X16
F18 SPav: PN B hex socket cap bolt M6X16




F21 Kk N 7S R A hex socket cap bolt M6X16
F22 Kk N 7S R hex socket cap bolt M6X12
F25 VAVl ¥ hex socket cap bolt M6X25
F26 FEL AT AR [ 52 fisg 2 rubber washer

F28 SRS spacer ®8*P6*16
F29 7N F /N Sk hex socket cap bolt M6X12
F30 [y e g RE non-slip nut M6

F32 P 7S A Ji S MR 22 hex socket cap bolt M6X8

E-MDO04 spare part list (G- ELECTRIC PARTS)

G [
10
SERIAL NO.|4# PART NAME Specification Qty. Amount
24V-G04 |/NBREFIZHIHE500W24V controller 500W24V
24V-G06 |HIpL(HEHLEEE25H111) motor with sprocket 25H11T 24V500W
G09 FEL Y 5 JEC battery box seat
G10 NN v battery box, right
Complete battery box
G11 M Y=y battery box, left
24V-G12 |Hih a set of battery group 24V12A 2x12V12AH
GO01 S5 47 W BE lock nut M5
G02 F washer d6X16X1.5
GO03 Shay:iL 3 hex socket cap bolt M5X16
G05 S5 47 W BE lock nut M5
GO07 S5 47 W BE lock nut M5
G08 YISk R 22 Philip's head screw M5X12
G13 +E R Sk iR 22 Philip's head screw M4X25

E-MDO04 spare part list (H- WIRINGS)




2

=
b e u HA)

:Cﬂ
a
e

H i
SERIAL NO.|4#R PART NAME Specification Qty. Amount
HO1 O (EMER) charging port in battery box wiring L=80mm
H02 FRL Vi 2% wiring 01 battery wiring L=310mm
HO3 R YR SRR 2H A 2 wiring 02 power socket wiring
HO4 T LR wiring 03 wiring of charge port
HO05 PRI B2 wiring 04 fuse box wiring
HO6 ZIETFORL wiring 05 wiring assy. for 3-speed
HO7 KR E rubber sleeve for wiring 60X110mm
HO8 R E I battery belt
24V-HO09 |ULIAEFR 53 charger 24V UL approved
24V-H10 [{RE A fuse 30A
. connect to charge port in

H11 PiFLs A3 2 hole plug with hook

battery box

connect to charge port in
H12 =AU A 3 hole plug without hook

the motor cover
H13 ME1E Graphics sticker kit
H14 M ZE BE Fy brake pad (2pcs/set)
H15 B4 chain connector 25H




